REAR FAIRING FOR MV AGUSTA BRUTALE 675 2013

REAR FAIRING  for MV Agusta BRUTALE 675 2013
 
(1)  8000B6797
RUBBER DAMPER Part information
 
(2)  8000B7256
RUBBER DAMPER Part information
 
(3)  800089293
CUSHION, D18XD8XE7,5
 
(3)  800089293
CUSHION, D18XD8XE7,5
 
(4)  80A0B6321
UNDERSEAT FAIRING LH Part information
(4)  80B0B6321
UNDERSEAT FAIRING LH Part information
(4)  80C0B6321
LEFT SIDE PANEL FOR UNDER SEAT Part information
(4)  80K0B6321
LEFT SIDE FOR UNDERSEAT Part information
(4)  80N0B6321
LEFT SIDE FOR UNDER-SEAT Part information
 
(5)  8000B6323
TAIL LH SIDE FAIRING Part information
(5)  8000C0465
FIANCATA SX PER CODINO COMPL. Part information
(5)  80A0B6323
TAIL LH SIDE FAIRING Part information
(5)  80A0C0465
FIANCATA SX PER CODINO COMPL. Part information
(5)  80B0B6323
TAIL LH SIDE FAIRING Part information
(5)  80B0C0465
LEFT SIDE FOR COMPL. TAIL Part information
 
(6)  8000B6326
DECAL -TRE PISTONI- Part information
(6)  8000C0463
DECAL BRUTALE 675 FOR SIDE Part information
(6)  80A0B6326
DECAL -TRE PISTONI- Part information
(6)  80A0C0463
DECAL BRUTALE675 FOR SIDE PAN Part information
(6)  80B0B6326
DECAL -TRE PISTONI- Part information
(6)  80B0C0463
DECAL BRUTALE 675 Part information
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(7)  8000B5959
WASHER D12 D7,8 SP0,5 IN NYLON
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(8)  8000B5920
SCREW M5
 
(9)  80A0B6320
UNDERSEAT FAIRING RH Part information
(9)  80B0B6320
UNDERSEAT FAIRING RH Part information
(9)  80C0B6320
RIGHT SIDE PANEL FOR UNDER SEAT Part information
(9)  80K0B6320
RIGHT SIDE FOR UNDERSEAT Part information
(9)  80N0B6320
RIGHT SIDE FOR UNDER-SEAT Part information
 
(10)  8000B5811
NUT M5
 
(10)  8000B5811
NUT M5
 
(10)  8000B5811
NUT M5
 
(11)  8000B2707
NUT, M5X0,8XE6 CH8 PARLOCK
 
(11)  8000B2707
NUT, M5X0,8XE6 CH8 PARLOCK
 
(11)  8000B2707
NUT, M5X0,8XE6 CH8 PARLOCK
 
(12)  8000B5669
SUPPORT LOCK PLATE Part information
 
(12)  8000B5669
SUPPORT LOCK PLATE Part information
 
(12)  8000C1489
COVER CONNETTORI IMPIANTO ELETTRICO Part information
 
(12)  8000C1489
COVER CONNETTORI IMPIANTO ELETTRICO Part information
 
(13)  8E00B2695
SCREW, DA TAMPA DA CARCA A DO C MBIO M6
 
(14)  8000B6322
TAIL RH SIDE FAIRING Part information
(14)  8000C0466
FIANCATA DX PER CODINO COMPL. Part information
(14)  80A0B6322
TAIL RH SIDE FAIRING Part information
(14)  80A0C0466
FIANCATA DX PER CODINO COMPL. Part information
(14)  80B0B6322
TAIL RH SIDE FAIRING Part information
(14)  80B0C0466
RIGHT SIDE FOR COMPL.TAIL Part information
 
(15)  8000B6326
DECAL -TRE PISTONI- Part information
(15)  8000C0464
DECAL BRUTALE 675 FOR SIDE Part information
(15)  80A0B6326
DECAL -TRE PISTONI- Part information
(15)  80A0C0464
DECAL BRUTALE 675 FOR SIDE Part information
(15)  80B0B6326
DECAL -TRE PISTONI- Part information
(15)  80B0C0464
DECAL BRUTALE 675 Part information
 
(16)  8000B8315
COMPLETE SEAT Part information
(16)  8000B9660
SELLA COMPLETA Part information
(16)  80A0B8315
 
(17)  800090380
VIBRATION-DAMPER
 
(18)  8000B8313
SADDLE HOLDING HOOK
 
(19)  8C00B2687
SCREW, M5X14
Part number Description
# 1
8000B6797
RUBBER DAMPER
# 2
8000B7256
RUBBER DAMPER
# 3
800089293
CUSHION, D18XD8XE7, 5
# 4
80A0B6321
UNDERSEAT FAIRING LH
# 4
80B0B6321
UNDERSEAT FAIRING LH
# 4
80C0B6321
LEFT SIDE PANEL FOR UNDER SEAT
# 4
80K0B6321
LEFT SIDE FOR UNDERSEAT
# 4
80N0B6321
LEFT SIDE FOR UNDER-SEAT
# 5
8000B6323
TAIL LH SIDE FAIRING
# 5
8000C0465
FIANCATA SX PER CODINO COMPL.
# 5
80A0B6323
TAIL LH SIDE FAIRING
# 5
80A0C0465
FIANCATA SX PER CODINO COMPL.
# 5
80B0B6323
TAIL LH SIDE FAIRING
# 5
80B0C0465
LEFT SIDE FOR COMPL. TAIL
# 6
8000B6326
DECAL -TRE PISTONI-
# 6
8000C0463
DECAL BRUTALE 675 FOR SIDE
# 6
80A0B6326
DECAL -TRE PISTONI-
# 6
80A0C0463
DECAL BRUTALE675 FOR SIDE PAN
# 6
80B0B6326
DECAL -TRE PISTONI-
# 6
80B0C0463
DECAL BRUTALE 675
# 7
8000B5959
WASHER D12 D7, 8 SP0, 5 IN NYLON
# 8
8000B5920
SCREW M5
# 9
80A0B6320
UNDERSEAT FAIRING RH
# 9
80B0B6320
UNDERSEAT FAIRING RH
# 9
80C0B6320
RIGHT SIDE PANEL FOR UNDER SEAT
# 9
80K0B6320
RIGHT SIDE FOR UNDERSEAT
# 9
80N0B6320
RIGHT SIDE FOR UNDER-SEAT
# 10
8000B5811
NUT M5
# 11
8000B2707
NUT, M5X0, 8XE6 CH8 PARLOCK
# 12
8000B5669
SUPPORT LOCK PLATE
# 12
8000C1489
COVER CONNETTORI IMPIANTO ELETTRICO
# 13
8E00B2695
SCREW, DA TAMPA DA CARCA A DO C MBIO M6
# 14
8000B6322
TAIL RH SIDE FAIRING
# 14
8000C0466
FIANCATA DX PER CODINO COMPL.
# 14
80A0B6322
TAIL RH SIDE FAIRING
# 14
80A0C0466
FIANCATA DX PER CODINO COMPL.
# 14
80B0B6322
TAIL RH SIDE FAIRING
# 14
80B0C0466
RIGHT SIDE FOR COMPL.TAIL
# 15
8000B6326
DECAL -TRE PISTONI-
# 15
8000C0464
DECAL BRUTALE 675 FOR SIDE
# 15
80A0B6326
DECAL -TRE PISTONI-
# 15
80A0C0464
DECAL BRUTALE 675 FOR SIDE
# 15
80B0B6326
DECAL -TRE PISTONI-
# 15
80B0C0464
DECAL BRUTALE 675
# 16
8000B8315
COMPLETE SEAT
# 16
8000B9660
SELLA COMPLETA
# 16
80A0B8315
SEAT
# 17
800090380
VIBRATION-DAMPER
# 18
8000B8313
SADDLE HOLDING HOOK
# 19
8C00B2687
SCREW, M5X14
Here are all the parts relating to the REAR FAIRING of your 2013 BRUTALE 675. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for MV Agusta BRUTALE 675 2013
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...